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Breakdown for the HVBS-912 / HVYBS-912G
Saw Base Assembly
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Parts List for the HVBS-912 / HVBS-912G
Saw Base Assembly

Index Part

No. No.

1. HVBS912-01 ........ovvennn....
2 i HVBS912-02 ........covvvnnn.....
9., HVBS912-09 ......ccccvvvnnee...
15........ HVBS912-15........ccvvunee....
16 ........ TS-0680042 ..........cccvvvune.
17 ... HVBS-912-17 .......vvvennn....
18 ........ TS-0060071 ......cevvvvvnnen.
19........ TS-0561052 .....coeeevvvvvenne.
20 ........ TS-0680061 ............ccvueee..
21 ........ HVBS912-21 ........ccvveenn....
22 ........ TS-0070051 ...,
24 ... HVBS912-24 ..........ouun.......
25........ HVBS912-25 ........covveenn...
26 ........ TS-0680011 .........cccevvvenee.
27 ........ HVBS912-27 .....cccevvveenn...
28 ........ HVBS912-28 ........ccuuuen.....
29 ........ HVBS912-29 .......ccvvvenee...
30........ HVBS912-30 ......ccvvvvennn....
31 ... TS-0680031 .......cceevevveee.
32 ... TS-0081031 ..o,
33........ TS-0680041 ...........cccvvuee..
34 ... TS-0561031 ...,
35........ HVBS912-35.......cvvveeeeee..
36 ........ HVBS912-36 .......cccvuunn......
38 ........ HVBS912-38 .......ccovvuenn....
39 ... HVBS912-39 ......cccvvveenee...
41 ........ HVBS912-41 .....................
45 ........ HVBS912-45 ..........uuun......
46 ........ HVBS912-46 .....................
48 ........ HVBS912-48 ...........u.........
50........ HVBS912-50 ........covvunnn.....
51 ... HVBS912-51 ........covveene....
59 ... TS-0060081 ...........cccveeee.
60 ........ HVBS912-60 ...........uu........
62 ........ HVBS912-62 ..........uuun.......
72A...... HVBS912-72A........uuun.......
72-1.....HVBS912-72-1 ..................
72-2.....HVBS912-72-2 ..................
72-3.....HVBS912-72-3.................
72-4 .....HVBS912-72-4 ..................
73 ........ TS-0051051 ..o,
75 ........ TS-0561021 ...,
78 ........ HBS912-78.....cccovvvvvrnnnne.
79 ........ TS-0050011 ..o,
84 ... HVBS912-84 ..........uuunn......
85........ HVBS912-85 ......cccovvvenn....
86 ........ HVBS912-86 ..........cuuu.......
87 ........ HVBS912-87 .....cccevvvennnn...
88 ........ HVBS912-88 .........ccouune......
89 ........ HVBS912-89 ......ccvvvvnee....

Description Size Qty.
SWIVEI BASE ...t bttt e e a e 1
ACME LEAA SCIEW.....uviiiiiieeeiiiiiiieie e e e e e eiiiieees ceeeantrreeeeaa e e s s anbeeeeeeaeas 1
BFACKET. ... ettt es —e e e 1
FIXEA BOIL ... cee e 1
Flat Washer ... 3/8"X25Xt2 ...eevieee 2
Vise Jaw Bracket (FroNt) ...t e 1
HexX Cap SCreW.......cccvevveieiiiiiiieeie e 3/8"x1-1/2"L .............. 3
HeX NUL ... 12" i, 1
Flat Washer ... 1/2"X28Xt2 ... 2
Carriage SCreW ........covvveeeiiiieeeiieee e 1/2"X2" Lo, 1
HeX Cap SCreW.......ccvvvvveieiiiiiieeeee e 1/2"X2" "L, 1
Vise Jaw Bracket (REAr) .......ccuvieiiiiiiiiiiiieiit e 1
Cross Round Head SCrew ..........cccccevvvveeennen. 3/16"X3/8"L.....cveenne 2
Flat Washer ... 3/16"x12xt0.8............ 2
Yo 1P RSPRERRR 1
S o 1] 0o [T PO OPPPPTPPP 1
Spring AdjuSting RO ........cooviiiiiiiiicies e 1
Spring Handle Bracket............cooiiiiiiiiiiiiiiis e 1
Flat Washer ... 5/16"x23xt2.............. 10
HeX Cap SCreW.......ccvveeveieiiiiieeeee e 5/16"X3/4"L................ 6
Flat Washer ... 3/8"X23Xt2 e 1
HeX NUL ... 318" 3
BUSNING ...t e 1
SUPPOIT ROU.....ccoiiiiiiiiiiiie e e 1
PiVOt BraCKet......coi e eeees cee e 1
PlALE .t —ee e aaas 1
Wire NIPPIE .. BI8" i 1
Cylinder LOWET SUPPOIT .....cuviiieiiiiieeiiiieeeiiiie ceriiieeessiieee e sieee e 1
Flat Washer ... 5/16"x19xt1.5............ 1
TRUMD SCIEW... .. e e e e e s e e e e e e enns 1
StOCK StOP ROA.....ceiiiiiiiiii it e 1
SEOP BIOCK. ...t s 1
HeX Cap SCreW.......ccuvveeveeeiiiiiieeeee e 3/8"x1-3/4"L .............. 1
SUPPOIT PIALE ..o et 1
Flat Washer ... 5/16"x18xt1.5............ 9
Stand Complete Assembly (#72-1 thru 72-4) .. ...cccccoviiiiiieeiinen, 1
LG (LETL) e e 1
Leg (RIGNL) oo e 1
PaANEL. .. e —————— 1
WALET TTAY ...vuvurernrerererirerererere e rererenennnnrnrnrnrnrnrnrnrnrnnes 1
HeX Cap SCreW......cccvvveeieeeiiiiireeeee e 5/16"X1"L.cceeeirieennee 8
HEX NUL ... BI16"..cc e 8
1 SO 1
HeX Cap SCreW......cccvvveeieeeiiiiireeeee e 1/4"-20*1/2"L............. 1
WHEEI RO ...ttt e e e e e e s e er e e e e e annns 1
Flat Washer ... 5/8"x30xt3mm........... 4
(000 11T g =11 o O & 3X25L. e, 2
Coaster of Stand.........ccccevveiiiiiniieee e, I 2
HEX NUL...co e 1/2"-12 oo, 2
WHEEL. ... e e e e e e e e 2



Index Part

No. No. Description Size Qty.
93........ HVBS912-93 .......cccvveeenne HaNd ROG........iiiiiiie e e 1
9 ... TS-0561021 ......ooeeevivieenne HEX NUL....eeiiiiiie e 5/16"-18 .....covcvvveenen 4
9% ........ TS-0051071 ....evvveeiiiienne HeX Cap SCreW.......cveeiiiiiieieiiiiee e 5/16"-18x1-1/2"L ....... 4
97 ........ HVBS912-97 .......vvvvvvvinnnns (0700 ] F=1 o1 B =T o | QPR PRRRRR 1
98........ HVBS712-084AE .............. PUMP oo 400V, 50Hz, 3Ph....... 1
............ HVBS912-PLE .................. Pump Label for CE (N0t ShOWN) .......cccccevviiiees cieeiiiiieeniieee e 1
99 ........ TS-0680021 .......oeeeviveeenne Flat Washer ... 14"X19XtL.5 ..o, 2
100 ...... HVBS912-100 .......cceevennne Cross Round Head Screw ..........cccccoevveeeennen. JA"X5/8" L. 2
101 ...... HVBS912-101 ..........c....... HOSE oo 5/8"x200mm.............. 1
............ HVBS912-101N................. HOSE oiiiiiiiiiicee . OD24XID18.5%200mm .. 1
102 ...... HVBS912-102 ................... COUPIET e 3/8"PTx5/16"............. 1
104 ...... HVBS912-104 ..........cc....... PIALE. e e 1
104-1...HVBS912-104-1................. Cross Round Head SCrew. ..........ooocvvvveeeneennn. 3/16" X 10..ueeeeeeeenns 2
337 ...... TS-0640112 ......cooeeeviieeene NUL e 12", 2
338 ...... TS-0680061 .......c.cevvnnenee Flat Washer ... 1/2"X28Xt2 ......ovveeee... 2
364 ...... HVBS912-364 ................... KNOD e e 1
365 ...... HVBS912-365..........c........ KNOD e e 1
366 ...... TS-0270051 .....coeveevnee Socket Set SCreW ......covvviciviiiiieee e 5/16"-18X1/2"L.......... 1
367 ...... HVBS912-367 .........uvvvneeeee 2] = ol (-] PRSPPI 1
368 ...... TS-2360121 ....coevveeenee Flat Washer ... ML2XE2 ..ccoveiiiieeee, 1
369 ...... TS-0060061 .........ceovnneneee HeX Cap SCreW.......ccvveeveieiiiiieeeee e 3/8"x1-1/4"L .............. 2
370 ...... TS-0680041 .......coeevvnennee Flat Washer ... 3/8"X20Xt2 ....cevvee 2
372 ... HVBS912-372 .......uuvvvunneee 2] = o] (-] PSSRSO 1
373 ... HVBS912-373.....cccveeennee SRNATE e 1
374 ... HVBS912-374 .......ccoeeee Plastic ROUNd KNOD ......cooiiiiiiie s e 1
375 ... HVBS912-375 .....ceevveee BEANNG ...t e 1
376 ...... TS-2360121 ......cceeeee. Flat Washer ... 1Y 1
377 ... HVBS912-377 ....vvveveeene S o] ] 0o [ PO OOP PP 1
500 ..... HVBS912-500 ........coceennee POWET CabIE ..o e 1
501 ...... HVBS912-501 ........coeeenne PUMP-CabIe ... ..o e 1
502 ..... HVBS912-502 ..........c........ LIMIt-Cable. ..o e 1
503 ..... HVBS912-503 .........cceevne MOLOI-CabI ... s e 1
504 ...... HVBS912-104 ..........cc....... PLALE. e e 1
504-1...HVBS912-104-1................. Cross Round Head Screw. .........cccccoevvveeennen. 3/16" X 10..ueeeeeeeennes 2
505 ...... HVBS912-505..........cc.....e. LIMIt SWILCH ... e 1
506 ...... HVBS912-506 ............c..... Pan Head SCrew .......ccccccceevviiiiiieine e MAX25...iiieenn, 2
507 ...... HVBS912-507 .........euvvnneeee 2] = o3 (-] PSSR 1
508 ...... HVBS912-508 ............c... SEOP PIALE .o s 1
509 ...... HVBS912-509 ........ccceene Cross Round Head Screw ..........ccccevvvveeennen. 3/16" X 10..ueeeeeeeenns 4
510 ...... HVBS912-510 .......ccevvennnne HeX Cap SCreW.......ccvveeveieiiiiiiieeee e 5/16” x 1-1/4” ............ 1
511 ...... HVBS912-511 ..........c........ HEX NUL....eeieiiiee e BI16” oo 1
T e HVBS912-JL.................. Jet Logo (NOt SNOWN)......uui e 1
T e HVBS912-IDE................. ID Label for CE (Not ShOWN)......viiiiiiiiic e, 1
T e HVBS912-IDGE................. ID Label for CE (not shown).... ....oiiiiiiii 1
T e HVBS912-GL.................. Ground Label (not ShOwWN..........ocoiiiiir i 1
T e 601W-05L003................. Warning Label for Saw (not shown)...........ccocoeviies i, 1
T e 601W-05L005................. Warning Label for Glasses (not shown)..............c.coco. i, 1



Breakdown for the HVBS-912 / HVYBS-912G
Saw Head Assembly
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Breakdown for the HVBS-912 / HVBS-912G
Saw Bearing Bracket Assembly
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Parts List for the HVYBS-912 / HVBS-912G

Index Part
No. No.
64 ....... HVBS912-64 ...........uu........
65 ........ TS-0209102 ......eeevevvene.
66 ........ TS-0680041 ...........cccvvnee.
67 ........ HVBS912-67 ......ccccvvvnnn.....
69 ........ TS-0561031 ...,
70 ........ TS-0051051 ...,
71 ........ TS-0680031 .......cccevvvveeen.
103 ...... HVBS912-103 ...................
190...... HVBS912-190 ...................
191 ... HVBS912-191 ...................
192 ...... HVBS912-192 ...................
193 ...... TS-0207072 ..ueeeeeeeeeennnnnnn,
194 ...... HVBS912-194 ...................
195...... HVBS912-195 .........uuun......
196 ...... HVBS912-196 ...................
197 ... HVBS912-197 ......cvuuunn.....
198 ...... HVBS912-198 ...................
200 ...... HVBS912-200...................
HVBS912-200N.................
201 ...... TS-0720091 ...,
202 ...... TS-0060061 ...........cccvveee.
203 ...... HVBS912-203 ...................
204 ...... TS-0680021 ........ccovvvvneen.
205 ...... HVBS912-205 ...................
213 ...... HVBS912-213 .........uu........
214 ...... TS-0208061 ..........ccceeveeee.
215 ...... HVBS912-215 ...................
216 ...... HVBS912-216 ...................
218 ...... HVBS912-218 ...................
219 ...... HVBS912-219 ...................
223 ...... HVBS912-223 ...................
224 ...... HVBS912-224 ...................
225 ...... HVBS912-225 ...................
226 ...... TS-0270071 ..ueeeneeeeenee.
227 ...... TS-0720081 .........cccevveeee.
229 ...... TS-0680031 .......ceeveeeee.
230 ...... TS-0051071 ..ceeveeeeeeee.
235A....HVBS912-235A..................
235-1...HVBS912-235-1.................
235-2...HVBS912-235-2.................
235-3...HVBS912-235-3................
235-4...HVBS912-235-4................
235-6...TS-0680031 ......eeeeeeneene
235-7...TS-0051081 ........coeeeeeeene
235-9...HVBS912-235-9.................
235-10.HVBS912-235-10..............
235-11 .HVBS912-235-11...............
240 ...... HVBS912-240 .........u.........

Saw Head Assembly

Description Size Qty.
Cylinder Complete Set........cccccovivveiiiieeennnn. RF-712N ......ccoveeee. 1
Socket Head Cap SCrew ........cccoceveevvieeeennnnn. 3/8"x2-1/4"L .............. 1
Flat Washer ... 3/8"X25Xt2 .......ueeen 1
PIVOL AN L es —ee et e e e e e s s s snrraeeeeae s 1
HEX NUL....ooiiiii e /8" 1
HexX Cap SCreW.......cccveeveiiiiiiiieeene e 5/16"X1"L..ccceriieeennee 7
Flat Washer ... 5/16"x18xt1.5............ 3
Flat Washer ... 3/8"X20Xt2 ........cc.n. 2
BWaAY VAIVE ... e 1
TUube Clamp ....eeeeiiei e VAPTX1/4" ................ 2
HOSE . 8 X 6 x 1100(1/4").....1
Socket Head SCrew .........coocceeeiviieieiniiee e, 1/4"x1-1/4"L .............. 2
VaIVE .o 1/4"PTx5/16"............. 1
HOSE . 12 x 8 x 1400(5/16") 1
HOSE . 8 X 6 x 400(1/4")....... 1
HOSE Bl ..o e 2
HOSE Clamp ... e 2
B O o 1
Bow (For HVBS-912 new gear box #14110531 and higher)............. 1
Spring Washer ..., 38" 4
HeX Cap SCreW.......ccveevveieiiiiieeeee e 3/8"x1-1/4"L .............. 4
P LAt e e ———————— 1
Flat Washer ... 1/4"x16xt1.5.............. 2
Cross Socket Hex Cap SCrew .........ccccceeeeeennnn. 1/4"X5/8"L........vvueen... 2
KNOD s e e e 1
Socket Head Cap SCrew ........cccceeeeeevieeeennnnen. 5/16"X1"L.veeeccvreeenne, 2
Flat Washer ... 3/8"X25Xt2 ......eueee 1
Blade TeNSION Bar ........oocuiiiiiiiiieiiiiie e e 1
Handle BOAY ......coooiiiiiiiiiiee e e 1
HanNdIe ... e 3
Blade Tension Slding BIOCK ..........ccoviiiiiiiiiint i 1
SHAING PIALE ..o e e 2
S o] 1] 0o [ PP PPPPTP 1
Socket Set SCreW ......cceeeevviiiieiiieeeeee e, 5/16"x3/4"L................ 1
Spring Washer ..., B5I16" ..o 4
Flat Washer ... 5/16"X12xt2............... 2
HeX Cap SCreW.......ccuvveeveeeiiiiiieeeee e 5/16"x1-1/2"L ............ 2
Idler Wheel Assembly (#235-1 ~ #235-11)...... ccocoviiieeiiiiieeeiiee e 1
[AIEr WHEEL...... e e 1
C-Retainer RiNG .......coocoveeiiiieiiniee e, R52 v, 2
Bearing ......coooviiiiiii e 6205LLU .....oevveeennnns 2
BUSNING ...t e 1
Flat Washer ... 5/16"X20xt3............... 2
HeX Cap SCreW.......cuvveeveieiiiiiiiieeee e 5/16"x3/4"L................ 1
Blade Wheel Shaft..........cooiiiiiii e 1
PN POEX3AL oo 1
Sliding Plate Draw BIOCK ...........cccviiiiiiiiiiiiis e 1
Blade (5-8T) ..cccvveeieiiiiiie e 27x0.9x2655 ............. 1



Index Part

No. No. Description Size Qty.
263 ...... HVBS912-263AE .............. Switchbox complete with cables..................... 400V,50Hz,3Ph......... 1
263-1...HVBS912-263-1................ PIUG. .. oo 400V, 5Pin ......ccceeeee 1
264 ...... HVBS912-264 ................... Drive WREEI ... e 1
265 ...... HVBS912-265 ................... C-Retainer RiNG .......coocoveeiiiiiieiiiie e S25. i 1
269 ...... HVBS912-269 ... MOtor MOUNt BracCKet ..........ccovuiiiiiiiiiieiiiiieeeis et 1
270 ...... TS-0680031 .......oeeeviveennne Flat Washer ... 5/16"x23xt2............. 12
271 ...... TS-0081031 ......oeeeevivnennne HeX Cap SCreW.......cvevviiiiieieiiiiee e 5/16"X3/4"L................ 6
274 ...... HVBS912-274 ................... MOtOr MOUNt PIALE ......ccoiiiiieiiiiii i e 1
275 ...... TS-0561021 ......ooeeevivieenne HEX NUL....eeiiiiiie e BI16" ..o 6
276 ...... TS-0081051 .......oeeeviveennne HeX Cap SCreW.......cvvviiiiiieieiiiieee e 5/16"X1"L..ccceriieeennee 2
277 ...... TS-0152011 ...ooevvveeinee Carriage SCreW ........covcvvveeiiiiieeiiie e 5/16"X1"L..ccceriieeennee 4
278 ...... HVBS912-278AE .............. IMOTOT ..ttt e s eeee e st e e s st e e e e b e e e e 1
281 ...... HVBS912-281 ................... MOLOr PUIEY ... e 1
HVBS912-281IN................. Motor Pulley (#14110531 and higher) ........c... cooeiiiiiieiiiiee e 1
281-1...TS-0267041 .......c.ccvvnennee. Socket Set SCreW .......c.eeeevvieeeeiiiiieeeiee e, 1/4"X3/8"L....eeveee. 1
TS-1523031 ..ooevveeeeiiinee Socket Set Screw (#14110531 and higher)..... M6X10L ..................... 2
283 ...... HVBS912-283...........cc...... KeY .o 5X5X30L ..o 2
284 ...... HVBS912-284 ................... MOLOr PUHEY COVET ..ottt et 1
HVBS912-284N................. Motor Pulley Down Cover (#14110531 and higher) ........cccccoocveeennnee 1
............ HVBS56M-CLB/CE ........... Caution Label for Pulley Cover (not shown).... .....c.cccceevviiveenniinnnn 1
284-1...HVBS912-284-1................. Motor Pulley Cover (#14110531 and higher) .. ......cccceiiiiiieeiiiieeeenn 1
285 ...... TS-0050011 ....coovveeinen HeX Cap SCreW.......ccvveeveieiiiiieeeee e 1/4" X 1/2"L..eeee. 2
286 ...... TS-0720071 ..oeevveeeeie Spring Washer ..., A" e, 2
288 ...... HVBS912-288.................... KNOD. o e 1
HVBS912-288N................. Plum handle (#14110531 and higher) .......ccc.e. coeiiiiiiiiinieieeee 3
290 ...... TS-0680041 .......coeevvnennee Flat Washer ... 3/8"X25Xt2 .......ueee 2
201 ... TS-0060061 .......c.ceovnnennee HeX Cap SCreW.......ccveevveieiiiiieeeee e 3/8"x1-1/4"L .............. 1
292A....HVBS912-292A................. Adjustable Bracket Assembly (Rear) (#292-1 ~ #292-13).................. 1
292-1...HVBS912-292-1................. Adjustable Bracket............cooiiiiiiiiiiiiiieit e 1
292-2...HVBS912-292-2................. Blade AdJUSEabIe ..o 1
292-3...TS-0680031 ......cceevvrnennen Flat Washer ... 5/16"x18xt1.5............ 1
292-4..TS-0720081 ......ceeevvrnennen Spring Washer ..., BI16" ..o 1
292-5...TS-0208071 .....covveevrennnen Socket Head Cap SCrew ........cccceeeeeevieeeennnnen. 5/16"x1-1/4"L ............ 1
292-8...HVBS912-292-8................ Bearing ......coooiiiiiiii e 608ZZ.......coevviieeennn, 1
292-9...HVBS912-292-9................. Bearing PiN .....eeiiiiiee e e 2
292-10.HVBS912-292-10.............. Carbide GUIdE........cooiiiiii e e 2
292-11 .TS-1503041 .....covveevvennnen Socket Head Cap SCrew ........ccoceeeeevieeeennnnen. MEX16L ..., 2
292-12 .TS-0720091 ......coeeevvnennee Spring Washer ..., 38" 2
292-13.TS-0561031 .....ccvvvvveennen. HEX NUL....eeeiiiiie e 3/8"UNF ....ccoviveeennn 2
293A....HBS912-293A ... Guide Pivot (Rear) (#293-1 ~ #293-3) ....ccoiiiiit coriiiie it 1
293-1...HVBS912-293-1................. GUIdE PIVOL (REAI) ..eiiiiiiiii ittt et 1
293-2...HVBS912-293-2................. Bearing ......coooviiiiiii e 608ZZ.......coevvieeennn 2
293-3...HVBS912-293-3................ C-Retainer RiNG .......coocvveeiiiiieiinee e S8 1
294A....HVBS912-294A................. Bearing Shaft (#294-1 ~ #294-3) .....c..ceeiiiiiieiit e 1
294-1...HVBS912-294-1................. Bearing Shaft.........ccoiiii e e 1
294-2...HVBS912-294-2 ................ Bearing ......coooviiiiiii e 608ZZ.......ccevvieeennn 2
294-3...HVBS912-294-3................ C-Retainer RiNG .......coocoveiiiiiieiiniee e, S8 1
308 ...... HVBS912-308 ........coeeennne Brush ASSEMDBIY ......veiiiiii e e 1
310 ...... HVBS912-310 ......ccevevennne Cross Round Head Screw ..........cccceevvvveeennnen. 3/16"X3/8"L......oeeenne. 2
315A....HVBS912-315A................. Guide Pivot (Front) (#315-1 ~ #315-3) ...cccviiivr coviiieeiiiiiee e 1
315-1...HVBS912-315-1................. Guide PivOL (FFONL) .oocieeiiieiiiiiie e et 1
315-2...HVBS912-315-2................. Bearing ......coooiiiiiiiii e 608ZZ.......ovvveeveeei 2
315-3...HVBS912-315-3................ C-Retainer RiNG .......coocvveeiiiiieiiiee e S8 1
316A....HVBS912-316A................. Bearing Shaft (#316-1 ~ #316-3)....c.cceeeriiiienns ereriiieee e 1

8



Index Part

No. No. Description Size Qty
316-1...HVBS912-316-1................ Bearing Shaft ... e 1
316-2...HVBS912-316-2................ BeAriNg ..eeeveeeiiee e 608Z7Z....ceeeeeeiieeinnnnnn, 2
316-3...HVBS912-316-3................ C-Retainer RiNG .....ccoveeiiiiiiiiiiiieee i S8t 1
317A....HVBS912-317A................. Adjustable Bracket Assembly (Front) (#317-1 ~ #317-11)................ 1
317-1...HVBS912-317-1................ Adjustable Bracket (FroNt).........ccoviiieiiiiiieins e 1
317-2..HVBS912-317-2................ BeAriNg ..eeeveeeiiee e B608ZZ.......ouvvvnrnrninnnns 1
317-3...HVBS912-317-3................ Blade Adjustable (Rear) .........ccccoiiiiiiiiiiiiiii e 1
317-4..HVBS912-317-4................ BANNG PN oo e 1
317-5...HVBS912-317-5................ Flat Washer .......ccooooooiiiiiiiicccccceecccccccc, 5/16"x18xt1.5............ 1
317-6...HVBS912-317-6................ Spring Washer ... BI16".....iiiiiiiias 1
317-7..HVBS912-317-7 ................ Socket Head Cap SCrew .......cccceevevvivvieeeneeennn. 5/16"x1-1/4"L ............ 1
317-8...HVBS912-317-8................ Carbide GUIAE......c.ceeieiiieieeeieeeeeeeeeeeeeeeeeees ettt 2
317-9...HVBS912-317-9................. Socket Head Cap SCrew ........cccceveevvieeeennnnnn. MGX16L ..., 2
317-10.HVBS912-317-10.............. Spring Washer ..., 38" 2
317-11 .HVBS912-317-11.............. HeX NUL....ccoo e 3/8"UNF ......ovvvvvnininns 2
318 ...... HVBS912-318 ................... Flat Washer .......coooooeiiiiiiiiieieeeeeeieeeeeeee e 3/8"X25Xt2 ..., 1
319...... HVBS912-319 ........c.c.cvvvveee KNOD .. . 1
320 ...... HVBS912-320 ..........uu...... 21 F= Lo L U= o 1
321 ...... HVBS912-321 ................... Cross Round Head Screw...........cevvveevevevevennns 5/32"x1/4"L................ 2
326 ...... HVBS912-326 ...........euuueee Belt .. LY {0 B 1

HVBS912-326N................. Belt (#14110531 and higher) ..........cccceeeviineen. 3V-280 .....ovvveeieeeiinns 1
327 ...... HVBS912-327 ................... 1 F= T L 0 1YL= 1
............ HVBS56M-CLB/CE ........... Caution Label for Blade Back Cover (not shown) ............cccceevvineeennn 1
327-1...HVBS912-327-1................ PlatE. ... 1
329 ...... TS-0680021 ........cccvevvne. Flat Washer .......ccooooeviiiiiiiieieeeeeeieee e 1/4"x16xt1.5.............. 6
330 ...... HBS912-330......ccccvvvunnnnnnn. Cross Round Head Screw...........cevvevevevvvevennes 1/4"X1/2" L. 4
332 ... HVBS912-332 ..........uu...... Cross Round Head ScCrew .........cccevvvevvvevevennes 14" X 1/2".couee 2
340 ...... HVBS912-340 .......cceeeennne Bracket for CE ONIY ....cooiuiiiiiiiiiieiieee e e 1
341 ... HVBS912-341 ................... Cross Round Head SCrew ..........ccoovvvvvveeeieeenns MAX5L ......oeeeveven, 2
342 ...... HVBS912-342 ................... Y1 o] g T == 1Y 1
343 ... TS-1550031 ..o, Flat Washer .......ccoooeeiiieviiiee e M5 i 2
344 ...... HVBS912-344 ................... Cross Round Head SCrew ..........ccooovvvvveeereeenns M5X10L ......cevveenee. 2
345 ... HVBS912-345 ................... (O00] 0110 I =10 ) = T= 1Y =T 1
348 ...... HVBS912-348 ................... Cross Round Head SCrew ..........ccooovvvvveeereeenns M6X12L .......cceevvene. 4
351 ...... TS-1503021 ...coovvveeinee Socket Head Cap SCrew ........ccoceeeeevieeeennnnen. M6-1.0Px10L ............ 2
352...... HBS814GH-801 ................ KY . et e e 6Xx6x40L................ 1
353...... HVBS912G-353AE............ 1Y/ 1] (o 1HP, 400V,50Hz,3ph.....1
354 ...... TS-1505041 .....coeveevvnne Socket Head Cap SCrew ........ccoceeeeevveeeennnnen. M10-1.5x 30L........... 4
355 ...... TS-2361101 ..., LOCK WaSher.........ovveeiiiiiiieiiee e MIO...cooveiiiienn, 4



Breakdown for the HYBS-912
Gear Assembly New Version (#14110531 and higher)

124
~a
S IED

.....................................................................................................

262-2(2)

X
262N S
241 5 ©
I

244ANe |

10



Parts list for the HVYBS-912
Gear Assembly New Version (#14110531 and higher )

Index Part

No. No. Description Size Qty.
244N....HVBS912-244N................. Gear Box Assembly (Include #244AN ~ 245AN and 262N,262-2) ....1

(#14110531 and higher)
244AN .HVBS912-244AN .............. Gear Box Assembly (#126 ~ 142) (#14110531 and higher)............... 1
126 ...... HVBS912-126 ................... Gear Box (#14110531 and higher) .........cooiiiie coviiiieiiiieie e 1
127 ...... HVBS912-127 ........cccee. HeX Cap SCreW........cceevveeiiiiiiiiiieieee e 1/4"x25mm................ 6
138 ...... HVBS912-138 ................... Transmission Shaft (#14110531 and higher) .. ......cccccooviiiieiiiieeennnn 1
137 ...... HVBS912-137 ......cceeeennee. Bushing (#14110531 and higher) ........ccccoceiii eveiiiiieeeie e 1
140 ...... HVBS912-140 ................... Bearing (#14110531 and higher)6205LLU ...... .....ccoeeeiiiiieeniiiieeeee 3
131 ...... HVBS912-131 ........cccc..e C-Retainer Ring(#14110531 and higher) ........ S25.. 2
132 ...... HVBS912-132 ................... Key (#14110531 and higher) ..........ccccoeviuneeen. BX6X20L ...oceevieennnne 2
129 ...... HVBS912-129 ................... Gear Box Gasket (#14110531 and higher) ..... ...cccceviiiieeiniiieeniiinen, 1
128 ...... HVBS912-128 ................... Gear Box Cover (#14110531 and higher) ....... «ooccceeviiieeiiiiee e, 1
134 ...... HVBS912-134 ................... Vent Plug (#14110531 and higher).................. MBXPL.....coooiiiiieeeen, 1
141 ...... HVBS912-141 ................... Bearing Cover (#14110531 and higher) ......... coovviiieeiiiiieeiiiieeeee 1
142 ...... HVBS912-142 ................... Cross Round Head Screw (#14110531 and higher)3/16"x3/8"L ........ 3
133...... HVBS912-133 .................. Worm Gear (#14110531 and higher)........cccooet v 1
135 ...... HVBS912-135 ................... Oil Seal (#14110531 and NIgNer)........cccveeiiiiie o 1
136 ...... HVBS912-136 ..........c........ Oil Plug (#14110531 and higher)..................... 387 i 1
139...... HVBS912-139 ........ccceee Bushing (#14110531 and higher) ........cocciiiiii e 1
245AN .HVBS912-245AN .............. Worm Gear Shaft Assembly (#120 ~ 125) ...... coooiiieeiiiiieeeiiiieeeeen 1
(#14110531 and higher)

121 ...... HVBS912-121 ................... C-Retainer Ring (#14110531 and higher) ....... RAT ..o, 1
122 ...... HVBS912-122 ................... C-Retainer Ring (#14110531 and higher) ....... S20....ciiiiiiieieeee 1
123 ...... HVBS912-123 ................... Bearing (#14110531 and higher)..................... 6204LLU ... 1
124 ...... HVBS912-124 ................... Worm Shaft (#14110531 and higher) .......ccccoc oo 1
125 ...... HVBS912-125 ................... Bearing (#14110531 and higher)..................... 6003LLU ......cceeevnnne 1
120 ...... HVBS912-120 ........ccceen.e Key (#14110531 and higher) ..........cccceeeiinneeen. BX6X4A0L ....oeeveeeeenns 1
241 ... HVBS912-241 .................. L0701 PP PP PP PPPPUPPPPPPPP 1
262N....HVBS912-262N................. Spindle Pulley (#14110531 and higher) .......... coocoeeiiiiiieiiiiee e, 1
262-2...TS-1523031 ....coevveevrennnen Socket Set Screw (#14110531 and higher)..... M6X10L ..................... 2
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Part
No.

HVBS912-244 ...
..HVBS912-244A.

Parts list for the HYBS-912
Gear Box Assembly Old Version

HVBS912-244RF ..............

...HVBS912-244-1
...HVBS912-244-2
...HVBS912-244-3
...HVBS912-244-4
...HVBS912-244-5
...HVBS912-244-7
...HVBS912-244-6
...HVBS912-244-8
...HVBS912-244-9
.HVBS912-244-10..............
.HVBS912-244-11 ..............
.HVBS912-244-12 ..............
.HVBS912-244-13 ..............
.HVBS912-244-14 ..............
...HVBS912-245A.
...HVBS912-245-1
...HVBS912-245-2
...HVBS912-245-3
...HVBS912-245-4
...HVBS912-245-5
...HVBS912-245-7
...HVBS912-245-8
...HVBS912-245-9
HVBS912-262 ...
...TS-0267042 ......

Description Size Qty.
Gear Box Assembly (Include #244A ~ 245A and 262, 262-1) ........... 1
Gear Box Assembly (#244-1 ~ 244-14).......ccc. covoeeveinciiiiiiiiieee 1
Supplier version of the Gear Box Assembly (#14110531 before)....... 1
GRAN BOX.iiiiiiiiiiiiiiiitii ittt e 1
TransmisSion Shaft..........oooiiiiiiii i e 1
BUSNING ... e 1
BUSNING ... e 1
Bearing ......coooiiiiiiii 6205LLU ......ceveeennn 3
C-Retainer RiNG .......coocoveeiiiiiieiiee e S25. 1
KBY it BX6X20L ....ovvvvieeiins 2
Gear BOX GASKE! ...cciiiiiiiiiiiiiiee ettt ttiieee e e e e s e e e e 1
GeAN BOX COVEN ..ccciiiiiiiieieieitie ettt ttete ettt 1
Cross Socket Hex Head Screw ...........ccccoueee. 1/4"X5/8"L....vveveee 4
VENt PIUQG .o MBXPL.....cooviiiieenn. 1
BeArNG COVEN ....coiiiiiiee ittt e 1
Cross Round Head Screw ..........cccceevvvveeeenen. 3/16"X3/8"L.....cveenne 3
LTAT 0 1 4 I T =T 1
Worm Gear Shaft Assembly (#245-1 ~ 245-9) ......ccccevvciiiiviciieeenn 1
WOIrM Shaft......ooeee e e 1
Bearing BUSHING ........oooiiiiiiiiiieiece e e 1
Bearing ......ccooviiiiiiii e 6003LLU .....cevveeens 2
LOCK NUL...... i 1/2"12. i 1
KBY e 5X5X30L ..ovviiieiieiiins 1
Flat Washer ... /27 e, 1
Special NUL ....oooviiiii e, MA2XP2......ovevveeeeanne 1
BUSNING ... e 1
SPINAIE PUIBY ... e 1
Socket Set SCreW ......cceeeevviiiieiiiieeeeeee e, 1/4"x3/8"L.......ovveee... 2
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Parts List for the HVBS-912G
Gear Box Assembly
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Parts List for the HVBS-912G
Gear Box Assembly

Index No. Part No. Description Size Qty
.................. HBS814GH-800............ Gear BoX ASSEMDIY........ccccuviiiieeiiiiiiiiiice e cviiieeee e s sssineeeee e L
800-1......... HBS814GH-800-1 ........ Gear BoOX ENCIOSUIE ......c.uuiieiiiiiee e ittt 1
800-2......... HBS814GH-800-2 ........ GEAN BOX COV I ..ciitiiie it etite et ettt tteeessntae e e s stae e e s sntae e e e nneee 1
800-3......... HBS814GH-800-3 ........ Speed-Changing Gear Shaft .......cccccccoeiiiiies evvviii e, 1
800-4......... HBS814GH-800-4 ........ SPEEA LBVEN et ee eee e 1
800-5......... HBS814GH-800-5 ........ S 11T PSRRI 1
800-6......... SB-8MM.....ccccceviieennn Steel Ball ......oovveiiiiiiiii e 8 1
800-7 ......... HBS814GH-800-7 ........ Speed INAICAOr Di@l .........ooeiiiiiiiiiiiiieiiiiees e 1
800-8......... TS-1502071........ovveeee. Socket Head Cap SCrew .........cccceevivveeeenne M5-0.8 x 28L............... 1
800-9......... HBS814GH-800-9 ........ WOIM Shaft.......ooiiiiii e e 1
800-10....... HBS814GH-800-10 ...... Speed-Changing RO ... s e 1
800-11 ....... HBS814GH-800-11 ...... Speed-Changing KEY .......ccoii i cciiiiies ceeee it e e e srraee e 1
800-12 ....... HBS814GH-800-12 ...... TOISION SPIING coceeeeeeeeeee e e 1
800-13....... HBS814GH-800-13 ...... PN 1 | 2
800-14 ....... HBS814GH-800-14 ...... (1= PR RR 1
800-15....... HBS814GH-800-15 ...... (1= PR RR 1
800-16........ HBS814GH-800-16 ...... LCT= - PRSP SSPI 1
800-17 ....... HBS814GH-800-17 ...... WASHET .. e 4
800-18........ HBS814GH-800-18 ...... BUSHING BIracCKet .......cocuuiiiiiiiiiie et e 1
800-19....... PWBS14-123................ C-Retainer RiNG.......cccoevviiieiiiiiieeeiiieeees R35 i, 2
800-20 ....... TS-1523011.........c........ Socket Set SCrew ......ueveveveeeiiciiiiiineeeeeiee M6-1 X 6L ....ccevereeennn. 2
800-21....... HBS814GH-800-29 ...... Bearing ..cooeeevv i 6003LLB .......ccvvvvene 2
800-22 ....... HBS814GH-800-22 ...... (00 )Y PRSP RR 1
800-23....... HBS814GH-800-23 ...... GeaAr SNAt ..oiiiiiiei i 1
800-24 ....... HBS814GH-800-24 ...... (1= PR RR 1
800-25....... HBS814GH-800-25 ...... (1= PSPPSR 1
800-26 ....... HBS814GH-800-26 ...... (7= PSR STPRR 1
800-27 ....... 6291479....cccvvieiiiee KBY ottt 5X5X32L ccoeviiirinen 1
800-28 ....... 5513018......cccvvviieeeee C-Retainer RiNg.......cccovviveeiiiiiieeciiieeees S17 e 2
800-29....... HBS814GH-800-29 ...... Bearing ......ccoovveeiiiiiiei e 6003LLB .......ccvvvveennne. 1
800-30....... HBS814GH-800-30 ...... Bearing ......ocoveveiiiiiieii e 6007LLB .......ccvvvvenne 1
800-31....... HBS814GH-800-31 ...... C-Retainer RiNg.......ccccovviveeiiiiiieeeiiieeees RB2 ..o, 1
800-33....... HBS814GH-800-33 ...... Oil Seal ..o 62X 35X 8. 1
800-37 ....... HBS814GH-800-37 ...... Drive Gear Shaft .........oooociiiii s e 1
800-38....... HBS814GH-800-38 ...... WO GBA .. iiiiiiie ettt ettt e e staes —atbeeeeantbeeeesnsbeeeeannbeeeeans 1
800-39....... 5519933....cccceeiiiiieee C-Retainer RiNG.......ccceevviiieeiiiiiee e S25. e 2
800-40....... 1020A-292 .....ccccvvveennee. KBY ottt 6X6X20L ....ccurvrnnnen 2
800-41 ....... HBS814GH-800-41 ...... BEArNG ..eovvvvviiieiiiiee e 60205LLB .......cee....e. 2
800-42 ....... HBS814GH-800-42 ...... BeAriNg SPACEN.....ciiiiiiiiiiiiieeeeeeeee ettt ete e 1
800-43........ HBS814GH-800-43 ...... (00 1Y) PRSP RS 1
800-44 ....... HBS814GH-800-44 ...... O-RiNG ot 35X29X3 i, 2
800-45 ....... TS-1533042.................. Cross Round Head Screw........ccccceeeeennees M5-0.8 x 13L............... 3
800-46 ....... HBS814GH-800-46 ...... ] 0T P PT3/8" ..o, 1
800-47 ....... TS-1503051........ccveeee.. Socket Head Cap SCrew .........ccceevvveeens M6-1 X 20L.......ovvveeee.. 4
800-48 ....... HBS814GH-800-48 ...... RV 7= 1 0 [ o R 1
800-49....... HBS814GH-800-49 ...... S o7 [ O 1
800-50....... HBS814GH-800-50 ...... RIVEL 1 2X 4 i 2
800-51 ....... HBS814GH-800-51 ...... BEANNG COVET ...ttt it e e e e e e e e e 1
800-52 ....... TS-1533032.....ccccvveveeee. Cross Round Head Screw.........cccccoeeenneee M5-0.8 x 10L............... 3
800-53........ HBS814GH-800-53 ...... Gear BoX Gasket.........coocuuiiiiiiiie e e 1
800-54 ....... HBS814GH-800-54 ...... PlUG oo PTL/A" oo 1
800-55....... HBS814GH-800-55 ...... Oil level gauge.......ccvveeeviiieeeiiiiiee e 19 e 1
800-56........ HBS814GH-800-56 ...... O-RING c e 15.8x2.4b...ccccnnennn. 1
800-57 ....... HBS814GH-800-57 ...... C-Retainer RiNGg.......cccoevviveeeiiiiieeeiiieeees 2 1
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HVBS-912...... 50000435T ....3~400V, 50Hz
HVBS-912G... ITA912G........3~400V, 50Hz

colour of strands Litzenfarben couleur des cordons

BK black schwarz noir
WH white weild blanc
BU blue blau bleu
RD red rot rouge
BN brown braun brun
GNYE | green-yellow grin-gelb vert-jaune

meaning of symbol Bedeutung der Zeichen | interprétation
M1 | Main motor Hauptmotor Moteur principal
M2 | Pump motor KithImittelmotor Moteur pompe
S4 | Pump motor switch Kithimittel-Schalter Boution pompe
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